C20

Index
No.

1.

©CENOGOAWN

—_
)

12.

13.
14.
15.
16.
17.
18.

Part No.

55-278280--009

1a.
1b.
1c.
1d.
1e.

1f.

55-278280-000
55-278156-001
55-278156-002
11-051896-001
55-278227-002
11-051894-001

55-278182-000
55-278029-000
11-051745-001
11-052068-001
55-278153-009
55-278171-000
11-051893-001
11-051744-001
55-273012-001
11-051107-001

11-051081-001

11-052019-001
55-278056-001
55-278057-001
11-051044-001
11-051892-001
55-278012-000

Package / Order
Reference

Description

Pit Curtain Assembly

Carpet

Carpet Holder 1

Carpet Holder 2

T-25 Torx Self Tap Counter Sink (M5 x 40)
Protector Plate

T-25 Torx Self Tap Counter Sink (M5 x 35)
Ball Cushion Support

Swing Hook

Locknut (M10)

Flat Washer (10 mm x 40 mm x 3 mm)
Ball Cushion Assembly (Black)

Support - Carpet Mat

T-25 Torx Self Tap Counter Sink (M5 x 60)
Locknut (M8)

Ball Cushion Support

Hex Head Cap Screw (M8 x 110 mm) - For Inside
(Common) Division Kickbacks

Hex Head Cap Screw (M8 x 100 mm) - For End Lane
Division Kickbacks

Flat Washer (8.4 mm x 24 mm x 2 mm)
Right Hand Rear Bracket

Left Hand Rear Bracket

Hex Head Cap Screw (M8 x 30 mm)

Torx Self Tap Counter Sink (M4.5 x 25)
Ball Cushion Frame

Ball Cushion / Pit Curtain

February 2022



